Assembly instructions
Notice de montage
Montage instructies

Montageanleitung

Istruzioni di montaggio

Instrucciones de montaje

UHCcTpyKLUMA no coopke

Instrukcje montazu




PARTS AND TOOLS LIST

Optional
@ M6X25 4 PCS
A 1 PCS
@ M6X35 4 PCS
B 1 PCS
® M6X30 2 PCS
C L PCS @ M8X20 3 PCS
(o) mm
® M5%16 2 PCS
D 1 PCS @
® MB%10%2. 0 4 PCS
£ LPG | @ MG16%2. 0 10 PCS
M8*13%2. 0 3 PCS
P 1 PCS
% ©) V8%20%2. 0 3 PCS
— — — —
G 1 PCS | ﬁ‘ | Bmm
10 - 1 PCS
— — — —
{ 5 \ \ 4mm
L
H 5PcSs | D 1 PCS










=

)













